



副 本
C O P Y

日期 Date: Aug. 23, 2011 收件日期 Date of Receipt: Aug. 15, 2011 **試驗報告**
TEST REPORT

報告編號 TCFOH324 數量 1PC 報告頁次/頁數 (P1/1) 來文字號 NIL
Report No.: _____ Quantity: _____ Page Order/Pages: _____ Ref. No.: _____
報告抬頭 JI TEN PLASTIC INDUSTRIES CO., LTD. (T5197) 試件類別 NET
Report Title: _____ Item: _____

地址 NO. 137, LANE 22, LU KANG, CHANGHUA COUNTY 505, TAIWAN
Address: _____

| Test Items | Test Results | Test Methods |
|--|----------------------|----------------------|
| Dimensional Changes after Dry Heat(%) | Warp wise +0.6 | CNS 12720 K6970-1990 |
| | Filling wise +1.1 | |

Note: "+" means shrinkage.

Note: Sample description is given by the client: Window Screen netting, PE mesh: 15x14, 151401-151408



**This fax report is for reference only
and should not be used as a formal
document.**

Sheng-fu chiu

Director,
Department of Testing and
Certification

附記: 1. 本報告僅對樣品負責, 樣品保留期限為一個月。
Note: This report is only responsible for the submitted
sample(s), which will be kept for one month period.

2. 本報告非經本檢測及驗證部書面同意, 不得摘錄複製,
但全部複製除外。

This report cannot be reproduced in any way, except in
full context, without the prior approval in writing of
this Department of Testing and Certification.

3. 試驗報告所載事項不得作為公開廣告及商業推銷之用。
The test report should not be used for public advertisement
and commercial promotion.

財團法人紡織產業綜合研究所
所長授權核發人: _____
Authorized by president of
Taiwan Textile Research Institute

紡織所檢測及驗證部 新北市土城區承天路六號
Department of Testing and Certification, Taiwan Textile Research Institute
No.6, Chengtian Rd., Tucheng Dist., New Taipei City 23674, Taiwan (R. O. C.)
Tel : +886-2-22670321 ext. 7107, 7110
+886-2-22698229, +886-2-22698230
Fax : +886-2-22675108, +886-2-22689839